Online Parts Database

Farmall Cub (dot) Info

Online Parts Database

Please report corrections to .

 Home  Downloads  Manual Galleries  Online Parts DB

Monday, October 16, 2017

TC-37F Database Browser - Click a Section or Filter (below) to view matching records, or enter a custom filter consisting of a part number (including original spaces) or any word that appeared in the manual and press Enter.  The database is unabridged; filtering on common words will return all identifiable abbreviations (THROTTLE = THRTTL, THROTT,...).  To view the unabridged part description, hover your mouse over the part description displayed.  Click on the part description to automatically search the FarmallCub.com forums for any instances of those words, or click on any part number to find all instances of that part in the manual.

 
________________________________ SECTIONS ________________________________

| | | | | |
| | | | |
____________________________ FILTERS ____________________________
| | |
Online Parts Database
GROUP 5 - Steering
Group NameGroup #Group PageSequence #Part NumberPart Description
...Click a Group # to show all parts in that group.Click a Group Page to view and zoom that page in the manual....Click a Part Number to show all occurrences of that part number on the tractor.Click a Part Description to search the forums at FarmallCub.com for that phrase.
Steering 5...2...01 60 069 D... WHEEL, STEERING 15 IN...
Steering 5...2...02 112 139... KEY, 1/4 x 7/8 WOODRUFF TYPE A...
Steering 5...2...03 351 489 R11... ARM ASSY, STEERING SHAFT SUPP...
Steering 5...2...03.1 179 839... SCREW, 3/8-16 x 1 HEX HD CAP...
Steering 5...2...03.2 103 321... WASHER, 3/8 MED LOCK...
Steering 5...2...04 350 902 R3... BRACKET, STR SHFT SUPP ARM...
Steering 5...2...04.1 102 634... NUT, 5/16-18 HEX...
Steering 5...2...04.2 179 823... SCREW, 5/16-18 x 1 5/8 HEX-HD CAP...
Steering 5...2...04.3 103 320... WASHER, 5/16 MED LOCK...
Steering 5...2...05 350 894 R12... SHAFT & WORM/WASHERS 350 896 R2...
Steering 5...2...05 383 800 R91... SHAFT & WORM/WASHERS 350 896 R2...
Steering 5...2...05.1 N/A... & 350 897 R2 /#221872 & >...
Steering 5...2...05.2 N/A... & 350 897 R2 /#221871 & <...
Steering 5...2...05.3 219 753... NUT, 3/4-16 HEX, JAM...
Steering 5...2...06 350 896 R2... WASHER, STR SHFT, UPP THRUST...
Steering 5...2...07 350 897 R2... WASHER, STR SHFT, LWR THRUST...
Steering 5...2...08 A 11507... SEAL, STR SHFT OIL...
Steering 5...2...09 350 898 R1... BEARING, STR SHFT...
Steering 5...2...09.1 179 839... SCREW, 3/8-16 x 1 HEX-HD CAP...
Steering 5...2...09.2 103 321... WASHER, 3/8 MED LOCK...
Steering 5...2...10 350 899 R1... GASKET, STEERING SHAFT BEARING...
Steering 5...2...11 350 886 R23... HOUSING ASSY, STR GEAR...
Steering 5...2...11.1 102 639... NUT, 5/6-11 HEX...
Steering 5...2...11.2 444 576... PLUG, 1/4-18 AUTO, SQ-HD PIPE...
Steering 5...2...11.3 20 972 R1... PLUG, 3/8-18, C-Z AUTO SQ-HD PIPE...
Steering 5...2...11.4 361 856 R1... SCREW, 5/8-11 x 1 3/4 HEX-HD CAP...
Steering 5...2...11.5 361 857 R1... SCREW, 5/8-11 x 2 1/4 HEX-HD CAP...
Steering 5...2...11.6 103 325... WASHER, 5/8 MED LOCK...
Steering 5...2...12 2 778 F... PLUG, STR GEAR HOUS OIL FILL...
Steering 5...2...13 172 598... PLUG, 2 1/4 IN DIA EXPANSION...
Steering 5...2...14 350 887 R1... BUSHING, STR WORM WHL SHFT-UPP...
Steering 5...2...15 350 904 R1... SHAFT, STR WORM WHL...
Steering 5...2...15.1 103 387... SHAFT, STR WORM WHL...
Steering 5...2...16 124 555... KEY, 3/16 x 1 1/8 WDF NO. 16 NI-STL...
Steering 5...2...17 350 903 R1... WHEEL, STR WRM 21 TTH/#221871 & <...
Steering 5...2...17.1 383 802 R1... WHEEL, STR WRM 24 TTH/#2218721 & >...
Steering 5...2...18 350 890R1... BUSHING, STR WORM WHL SHFT-LWR...
Steering 5...2...19 25 086 DA... DOWEL, STR GEAR HOUS BASE...
Steering 5...2...20 350 893 R1... GASKET, STR GR HOUS BASE...
Steering 5...2...21 350 889 R11... BASE, ASSY STR GR HOUS BASE...
Steering 5...2...21.1 271 505... NUT, 7/16-20 HEX...
Steering 5...2...21.2 179 860... SCREW, 7/16-14 x 1 1/4 HEX-HD CAP...
Steering 5...2...21.3 181 407... SCREW, 7/16-20 x 2 1/4 HEX-HD CAP...
Steering 5...2...21.4 103 322... WASHER, 7/16 MED LOCK...
Steering 5...2...22 370 510 R91... SEAL, STR WRM WHL SHFT OIL...
Steering 5...2...23 350 905 R1... WASHER, STR WRM WHL SHF THRUST...
Steering 5...2...24 109 454... FITTING 1/4-28 NS TPR STR LUB...
Steering 5...2...25 350 906 R1... ARM, STR GEAR /ALL CUB...
Steering 5...2...25.1 271 505... NUT, 7/16-20 HEX...
Steering 5...2...25.2 181 407... SCREW, 7/16-20 x 2 1/4 HEX-HD CAP...
Steering 5...2...25.3 103 322... WASHER, 7/16 MED LOCK...
Steering 5...2...26 350 909 R1... SHIM, STR GR ARM PLATE LIGHT-.007...
Steering 5...2...26.1 350 910 R1... SHIM, STR GR ARM PLATE MED-.010...
Steering 5...2...26.2 350 911 R1... SHIM, STR GR ARM PLATE HVY-.060...
Steering 5...2...27 350 908 R1... PLATE, STR GR ARM...
Steering 5...2...27.1 181 339... SCREW, 5/16-24 x 1 HEX-HD CAP...
Steering 5...2...27.2 103 320... WASHER, 5/16 MED LOCK...
Steering 5...2...28 350 907 R1... WASHER, STR GR ARM RETAINER...
Steering 5...2...29 70 119 D... NUT, STR WRM WHL SHF...
Steering 5...2...30 66 584 D... FITTING 3/16 STR DRIVE LUB...
Steering 5...2...31 368 089 R1... ARM STR GR...
Steering 5...2...31.1 271 505... NUT, 7/16-20 HEX...
Steering 5...2...31.2 181 407... SCREW, 7/16-20 x 2 1/4 HEX-HD CAP...
Steering 5...2...31.3 103 322... WASHER, 7/16 MED LOCK...
Steering 5...2...32 368 093 R1... SHIM, STR GR ARM PLATE LIGHT-.007...
Steering 5...2...32.1 368 092 R1... SHIM, STR GR ARM PLATE MED-.010...
Steering 5...2...33 368 090 R1... PLATE, STR GR ARM/LO-BY#4802 & >...
Steering 5...2...33.1 179 819... SCREW, 5/16-18 x 1 1/8 HEX-HD CAP...
Steering 5...2...33.2 103 322... WASHER, 5/16 MED LOCK...
Steering 5...2...34 627 711 R91... WHEEL, 18 IN STR/LO-BY...
Steering 5...2...35 295 204 R1... O-RING, STR WHL CAP RETN...
Steering 5...2...36 366 558 R1... CAP, STR WHL LO-BY...
Steering 5...2...37 378 968 R1... ARM, STR GEAR...
Steering 5...2...38 66 584 D... FITTING 3/16 STR DRIVE LUB...

Copyright 2006-2008 FarmallCub.Info. All Rights Reserved.